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Constipation



Scope of the Problem

• 3% prevalence worldwide

• In 17‐ 40% of children, constipation starts in 
the first year

• Majority have functional constipation



Rome III Diagnostic Criteria for 
Functional Constipation

In the absence of organic pathology ≥2 of the following

1. ≤2 defections per week
2. At least 1 incontinence/week 
3. History of excessive stool retention
4. History of hard or painful bowel movements
5. Presence of  a large fecal mass in rectum
6. History of large diameter stools that obstruct the toilet

Accompanying irritability, decreased appetite, early satiety, 
which may disappear following passage of a large stool.



Alarm Signs or Symptoms

• Passage of meconium‐ 50% of HD patients pass 
meconium in 48hrs

• Fear of passing stools
• Toilet training
• Growth
• Abdominal distention
• Rectal bleeding
• Vomiting and nausea
• Urinary issues 



Differential Diagnosis for Constipation  

Celiac disease

Hypothyroidism, hypercalcemia

Dietary protein allergy

Drugs: anticholinergic, lead

Vitamin D intoxication

Botulism

Cystic Fibrosis

Hirschsprung Disease

Imperforate anus

Pelvic mass

Spinal cord abnormality



Physical Exam

• Abdominal mass, stool

• Location of anus

• Spinal dimple, mass, hair

• Rectal‐presence of large, hard stool



Testing

• Routine testing for celiac disease, 
hypothyroidism, hypercalcemia and milk 
protein allergy‐ not recommended.

• Empiric 2‐4 week trial of CMP free diet is 
recommended

• Routine MRI not recommended without 
neurological signs



Management

• Normal amount of fluid, fiber and activity is 
recommended

• Prebiotics and probiotics not very helpful
• Biofeedback not helpful



Medications
Oral Laxative Dosage

Osmotic laxatives

Lactulose 1‐2 g/kg, once or twice/day

PEG 3350 Maintenance: 0.2‐0.8 g/kg/day

PEG 4000 Fecal disimpaction: 1‐1.5 g/kg/day (with a max of 6 consecutive 
days)

Milk of Magnesia (MgOH) 2‐5 y: 0.4‐1.2  g/day, once or divided
6‐11 y: 1.2‐2.4  g/day, once or divided
12‐18 y: 2.4‐4.8  g/day, once or divided

Fecal softners

Mineral oil 1‐18 y :1‐3 ml/kg/day once or divided, max 90 ml/day

Stimulant laxatives

Bisacodyl 2‐10 y: 5 mg once a day
>10 y 5‐10 mg once/day

Senna 2‐6 y: 2.5‐5 mg once or twice a day
6‐12 y 7.5‐10 mg/day
>12 y 15‐20 mg/day

Sodium picosulfate 1mo‐4 y: 2.5=10 mg once/day
4‐18 y: 2.5‐20 mg once/day



Medications

Rectal Laxatives/enemas Dosage

Bisacodyl 2‐10 y: 5 mg once/day
>10 y : 5‐10 mg once/day

Sodium docusate <6 y: 60 ml
>6 y: 120 ml

Sodium phosphate 1‐18 y: 2.5ml/kg, max 133ml/dose

NaCl Neonate <1 kg: 5ml, >1 kg: 10ml
>1 y: 6ml/kg once or twice a day

Mineral oil 2‐11 y: 30‐60 ml once/day
>11: 60‐150 ml once/day



Black Box Warning for Phosphate 
Based laxatives



Are Medications for Constipation Safe?



NASPGHAN Defends Use of PEG



Disimpaction

• PEG orally 1‐1.5 g/kg/day 
for 3 to 6 days :
first line treatment 

• An enema once per day 
for 3 to 6 days 



How long should treatment continue

• For at least 2 months

• All symptoms resolved for at least 1 month

• Child should be toilet trained



Prognosis

• Delay in treatment >3 months do worse

• 50% doing well without laxatives at
6‐12 months

• 50% and 80% doing well at 5 and 10 years



GI Resources



Summary

• Recognize and treat constipation early

• Disimpaction before maintenance therapy

• Short term treatment is not helpful



GERD in Infancy



Estimated Incidence Rates of GERD in 
Children and Adolescents from 2000‐2005 

Ruigómez et al. Scand J Gastroenterol. 2010;45(2):139‐46.



Natural History of GER in Children Up 
to Two Years of Age

Martin et al. Pediatrics. 2002;109:1061–1067.



Signs of Complicated GERD 

• Poor weight gain 

• Excessive crying or irritability 

• Respiratory problems, including: 
‐Wheezing 
‐ Stridor 
‐ Recurrent pneumonia 
‐ Choking 
‐ Respiratory problems 

• Sandifer’s syndrome



Evaluation: Upper GI series

Advantages 
Useful for detecting anatomic 
abnormalities such as 
malrotation, pyloric stenosis.

Disadvantages 
Cannot discriminate between 
physiologic and nonphysiologic
GER episodes 



Management: Positioning and feeding

Thickening
1Tablespoon of 
cereal/oz of milk



Management: Role of Acid Suppression

• If using PPI use the smallest, most effective 
dose (0.5‐1mg/kg/day)

• Wean after planned course of therapy
• Taper dose 



Prokinetics

• Insufficient support to justify the routine use 
of motility agents (metoclopramide, 
erthromycin, bethanechol, or domperidone) 
for GERD. 

• Metclopramide‐ Black box  warning 
(Extrapyramidal symptoms)



Summary

• GER is common in healthy infants and usually 
resolves by 18 months of age 

• Good history and clinical judgment are important 
for optimal evaluation and management

• Do not overuse PPI

• Be cautious when using prokinetics
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